675SR-R




BLEILOCK KIT

FO1 LOCKKIT

Item No. Parts Number Parts Name(EN) ty Specification
1 6AQV-011000-1002 LOCK KIT 1
2 30102-050008900 INNER HEX SCREW 2 M5x8@STAINLESS STEEL
3 30102-050025900 INNER HEX SCREW 3 M5x25@DACROMET
4 6KMV-011020-B001 KEY 2
5 30102-080025810 SCREW 2 M8x25@COLOR ZINC-PLATED
6 CFCV-CAC002-2000-M1 CLIP 1
7 6WWV-046502-5000 STEPPED SCREW M5 2
8 6GUV-010010-5600 SEAT CABLE 1
9 6GU#-010320-6000 LOCK SEAT, SEAT 1
10 30006-060022810 BOLT 2 M6x22




H5 W%/ MUPFLER

FO2 MUFFLER

Item No. Parts Number Parts Name(EN) ty Specification

1 6L30-020005 LOCK NUT 6

2 6090-020010 EXHAUST PORT GASKET 3 42x33x5
3 6GUV-021000-5601 MUFFLER ASSY 1

3 6GUV-021000-5602 EXHAUST MUFFLER ASSY 1

4 0HU0-176000 OXYGEN SENSOR 1

5 6WWV-020002-5001 BUSHING, MUFFLER BODY 4

6 6WWV-020003-5000 RUBBER SLEEVE, MUFFLER BODY 2

7 30006-080035810 BOLT 2 M8x35
8 6GUV-020010-5601 MUFFLER GUARD ASSY 1

9 6WWV-046701-5000 SCREW 3

10 30306-060800 WASHER 3 6

11 30303-060900 WASHER 1 6

12 6GUV-021006-5600 SCREW 2 M6x12
13 6AQV-021004-3001 GUARD RUBBER SLEEVE 2




FEB/MAIN FRAVE

Vi

20 %9

19

FO03-1 MAIN FRAME

Item No. Parts Number Parts Name(EN) Qty Specification
1 6GUV-033000-5603-0BP00 MAIN FRAME 1 MAUD SPIRIT BLACK
1 6GUV-033000-5605-0BP00 FRONT FRAME ASSY 1 MAUD SPIRIT BLACK
1 6GUV-033000-5606-0BP00 MAIN FRAME ASSY 1 MAUD SPIRIT BLACK
2 6GUV-030011-5600 BRAKE LH CABLE HOOK 2
3 6WWV-047102-5000 INNER HEX SCREW M5x14 6
4 6GUV-030006-5600 FUEL TANK BRACKET 1
5 6AQV-030007-6000 SCREW 3
6 30006-060012810 BOLT 4 M6x12
7 6AQV-030004-1000 BUSHING, ENGINE 1
8 6GUV-030021-5600 ENGINE UPPER LH BRACKET 1
9 6WWV-030013-5000 SCREW M8X16 6 M8X16
10 6L30-030091 BOLT M10x60 1 M10x60
11 6GUV-030022-5600 ENGINE UPPER RH BRACKET 1
12 6GUV-030720-5600 ABS BRACKET 1
13 6GUV-030007-5600 ABS DECO GUARD BRACKET 1
14 6KMV-041112-3000 M6 RUBBER SLEEVE 3
15 6GUV-030015-5600 CONNECTOR ADAPTER BRACKET 1
16 6WWV-030019-5000 CUSHION SLEEVE 2
17 6WWV-046902-5000 INNER HEX SCREW M6x20 4
18 9060-180029 RADIATOR SLEEVE TUBE 2
19 6GUV-030710-5600 GEARSHIFT LEVER BRACKET 1
20 30006-102155110 BOLT 2
21 30204-102810 NUT 2 M10x1.25
22 6FIA-190012 VIN PLATE 1
22 6GUV-190011-5900 VIN PLATE 1
23 30902-0401320 RIVET 2 04x13
24 6AQV-030092-1000 ADJUSTING SCREW, ENGINE 1
25 6NT1-000292 NUT M18 1 M18




Bl %42 /REAR FRAME

FO03-2 REAR FRAME

Item No. Parts Number Parts Name(EN) Qty Specification
1 6GUV-032000-5601-0BP00 REAR FRAME ASSEMBLY 1 MAUD SPIRIT BLACK
1 6GUV-032000-5602 REAR FRAME ASSY 1
1 6GUV-032000-5603 REAR FRAME ASSY 1
2 6L30-030092 BOLT M10x22 4 M10x22
3 6GUV-030150-5600 REAR FENDER CONNECTING SEAT 1
4 6WWV-030013-5000 SCREW M8X16 3 M8X16
5 6WWV-047102-5000 INNER HEX SCREW M5x14 3
6 A000-030006 SIDE STAND BOLT 1
7 6GUV-030400-5600-0BP00 SIDE STAND ASSY 1 MAUD SPIRIT BLACK
8 6L30-030050 SPRING, SIDE BRAKCET 1
9 6L30-030071-10000 SPRING SLEEVE, SIDE BRACKET 1
10 30208-102010 NUT 1 M10x1.25
11 6GUV-030090-5600 DEFLECTOR 1
12 6WWV-046702-5000 INNER HEX SCREW M6x12 2
13 6GUV-030130-5600 LH PANEL BRACKET ASSY 1
14 6GUV-030140-5600 RH PANEL RH BRACKET ASSY 1
15 6GUV-030013-5600 LH PANEL BRACKET 1
16 6GUV-030014-5600 RH PANEL BRACKET 1
17 0010-021019-0010 BOLT M6x12 4 M6x12




B %% /FRONT BRACKET

Vi

FO03-3 FRONT BRACKET

Item No. Parts Number Parts Name(EN) Qty Specification
1 6GUV-030500-5600 HEADLIGHT BRACKET ASSY 1
2 30006-080020810 BOLT 2 M8x20
3 9010-160101 HEADLIGHT RUBBER DAMPER 2
4 6KWV-030003-1000 HEADLIGHT BRACKET SLEEVE 2
5 6GU#-000202-6000 T SHAPE BUSHING KIT 2
6 6GUV-030008-5600 HORN BRACKET 1
7 6WWV-046702-5000 INNER HEX SCREW M6x12 2




SR T /PLASTICS |

Vi

FO4-1 PLASTICS 1

Item No. Parts Number Parts Name(EN) Qty Specification
1 6GUV-050705-5600-0BM00 FRONT FENDER 1 NEBULA BLACK
1 6GUV-050705-5600-0HUOO FRONT FENDER 1
2 6WWV-046502-5000 STEPPED SCREW M5 20
3 6GUV-050701-5600 FRONT CALIPER LH VENT 1
4 6GUV-050702-5600 FRONT CALIPER RH VENT 1
5 6GUV-060401-5600 REAR FORK PANEL 1
7 6GUV-040903-5601 SMALL SPROCKET DECO GUARD 1




R4 1T /PLASTICS 11

FO4-2 PLASTICS 2

Item No. Parts Number Parts Name(EN) Qty Specification
1 6GUV-040405-5600 FUEL TANK UPPER DECO PLATE 1
2 6KM#-040081-8000-M1 NUT CLIP M5 2
3 6WWV-046502-5000 STEPPED SCREW M5 8
4 6AQV-043002-6000 PLASTIC CLASP 2
5 6GUV-040404-5601 IGNITION LOCK DECO GUARD 1
6 6GUV-040401-5600 FUEL TANK FRONT LH DECO PLATE 1
7 6GUV-040402-5600 FUEL TANK RH FRONT DECO PLATE 1
8 6GUV-040506-5601 RADIATOR HEAT INSULATOR MAT 1
9 8080-041130 EXPANSION RIVET ASSY 4
10 8010-000002 CLAMP 4 ST4.2
11 6GUV-040406-5600 FUEL TANK UPPER DECO PLATE BRACKET 1




SR /PLASTICSI

FO4-3 PLASTICS 3

Item No. Parts Number Parts Name(EN) Oty Specification
1 6GUV-050704-5600 LOWER TRIPLE CLAMP GUARD 1
2 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 3
3 6GUV-041107-5600 T-BOX BRACKET 1
3 6GUV-041107-5601 T-BOX BRACKET 1
4 6WWV-046502-5000 STEPPED SCREW M5 12
5 6GUV-041111-5600 FRAME UPPER LH HEAT INSULATOR 1
6 6GUV-041112-5600 FRAME UPPER RH HEAT INSULATOR 1
7 6GUV-040609-5600 VEHICLE LH MIDDLE DECO NET 1
8 6GUV-040610-5600 VEHICLE RH MIDDLE DECO NET 1
9 6GUV-041104-5600 CANISTER BRACKET 1
10 6AQV-040606-7100 SIDE PANEL CUSHION SLEEVE 3
11 6WWV-042003-8000 BATTERY PRESS STRIP 1
12 6GUV-041103-5600 BATTERY BRACKET 1
13 6KWV-041107-1000 BATTERY BASE SPONGE MAT 1
14 6KWV-041108-1000 BATTERY FRONT SPONGE MAT 1
15 8030-040800-00001 NUT CLIP M6 2 M6
16 6KM#-040081-8000-M1 NUT CLIP M5 1
17 30110-420130070 SELF-TAPPING SCREW 1 ST4.2x13@BLACK ZINC-PLATED




YRRV /PLASTICS IV

FO04-4 PLASTICS 4

Item No. Parts Number Parts Name(EN) Qty Specification
1 6GUV-040101-5600 WINDSHIELD 1
2 6GUV-041109-5600 REAR VIEW MIRROR LH BUFFER 1
3 6GUV-041110-5600 REAR VIEW MIRROR RH BUFFER 1
4 6WWV-046502-5000 STEPPED SCREW M5 6
5 6GUV-040201-5600-0D500 HEADLIGHT DECO PLATE 1 GEM BLACK
6 6GUV-040203-5601-0VEQD HEADLIGHT LH DECO PLATE 1 NEBULA WHITE
6 6GUV-040203-5601-0VP00 HEADLIGHT LH DECO PLATE 1 MATTE MERCURY SILVER
6 6GUV-040203-5601-0HU00 HEADLIGHT LH DECO PLATE 1 AEROLITE GREY
7 6GUV-040204-5601-0VEQO HEADLIGHT RH DECO PLATE 1 NEBULA WHITE
7 6GUV-040204-5601-0VP00 HEADLIGHT RH DECO PLATE 1 MATTE MERCURY SILVER
7 6GUV-040204-5601-0HU00 HEADLIGHT RH DECO PLATE 1 AEROLITE GREY
8 6WWV-047102-5000 INNER HEX SCREW M5x14 2
9 8010-000002 CLAMP 6 ST4.2
10 6KM#-040081-8000-M1 NUT CLIP M5 10
11 30110-420130070 SELF-TAPPING SCREW 18 ST4.2x13@BLACK ZINC-PLATED
12 6WWV-046502-5000 STEPPED SCREW M5 7
13 6GUV-040202-5600-0D500 HEADLIGHT TRIM 1 GEM BLACK
14 6GUV-040301-5600 DASHBOARD DECO PLATE 1
15 8080-041130 EXPANSION RIVET ASSY 2
16 6GUV-040303-5600 HEADLIGHT BRACKET DECO PLATE 1
17 6GUV-040305-5600-0D500 DASHBOARD BRACKET LH DECO COVER 1 GEM BLACK
18 6GUV-040306-5600-0D500 DASHBOARD BRACKET RH DECO COVER 1 GEM BLACK
19 6GUV-040302-5601-0D500 DASHBOARD BRACKET 1 GEM BLACK
20 6090-040302 CUSHION SLEEVE 3
21 6090-040303 BUSHING 3
22 6AQV-043001-6000 RUBBER 2
23 6KM#-160420-8001 SPONGE MAT 2




BV /PLASTICS V

&

FO4-5 #3445 PLASTICSS

Item No. Parts Number Parts Name(EN) Qty Specification
1 6GUV-040616-5600-0FDO0 WING RH BRACKET 1
1 6GUV-040616-5600-0EBOD WING RH BRACKET 1 MATTE ZEPHYR BLUE
1 6GUV-040616-5600-0RM0O0 WING RH BRACKET 1 MAGMA RED
2 6GUV-040614-5601-0D500 WING RH BRACKET 1 GEM BLACK
3 30110-420130070 SELF-TAPPING SCREW 14 ST4.2x13@BLACK ZINC-PLATED
4 6GUV-040612-5600-0D500 VEHICLE RH WING 1 GEM BLACK
5 6KM#-040081-8000-M1 NUT CLIP M5 19
6 8010-000002 CLAMP 4 ST4.2
7 6GUV-040502-5600-0BM00 RADIATOR RH DECO PLATE 1 NEBULA BLACK
7 6GUV-040502-5600-0VEQOQ RADIATOR RH DECO PLATE 1 NEBULA WHITE
7 6GUV-040502-5600-0HUOO RADIATOR RH DECO PLATE 1 AEROLITE GREY
8 6WWV-046502-5000 STEPPED SCREW M5 16
9 6GUV-040504-5600 DIATOR RH DECO PLATE INNER PLA 1
10 6GUV-040508-5601 RADIATOR RH DECO NET 1
11 30110-420095070 SELF-TAPPING SCREW 11 ST4.2x9.5
12 6GUV-040505-5600 RADIATOR RH WINSHIELD 1
13 6GUV-040507-5601 RADIATOR LH DECO NET 1
14 6GUV-040503-5600 ADIATOR LH DECO PLATE INNER PLA] 1
15 6GUV-040501-5601-0BM00 RADIATOR LH DECO PLATE 1 NEBULA BLACK
15 6GUV-040501-5601-0VEQQ RADIATOR LH DECO PLATE 1 NEBULA WHITE
15 6GUV-040501-5601-0HU0O RADIATOR LH DECO PLATE 1 AEROLITE GREY
16 6GUV-040611-5600-0D500 VEHICLE LH WING 1 GEM BLACK
17 6GUV-040613-5601-0D500 WING LH BRACKET 1 GEM BLACK
18 6GUV-040615-5600-0FD00 WING LH BRACKET 1
18 6GUV-040615-5600-0EBOO WING LH BRACKET 1 MATTE ZEPHYR BLUE
18 6GUV-040615-5600-0RMO0 WING LH BRACKET 1 MAGMA RED
19 6GUV-040904-5600 ENGINE SKID PLATE 1
20 6GUV-040901-5600 ENGINE BASE FRONT PANEL ASSY 1

1

9060-040310

CLAMP ASSY




S RLAEVT/PLASTICS VI

FO04-6 PLASTICS 6

Item No. Parts Number Parts Name(EN) Qty Specification
1 6GUV-040601-5601-0BM00 VEHICLE FRONT UPPER LH DECO PLATE 1 NEBULA BLACK
1 6GUV-040601-5601-0VP00 VEHICLE FRONT UPPER LH DECO PLATE 1 MATTE MERCURY SILVER
2 6GUV-040602-5601-0VP00 VEHICLE FRONT UPPER RH DECO PLATE 1 MATTE MERCURY SILVER
2 6GUV-040602-5601-0BM00 VEHICLE FRONT UPPER RH DECO PLATE 1 NEBULA BLACK
3 8010-000002 CLAMP 8 ST4.2
4 6WWV-046902-5000 INNER HEX SCREW M6x20 2
5 6090-040303 BUSHING 4
6 6090-040302 CUSHION SLEEVE 4
7 6AQV-043002-6000 PLASTIC CLASP 4
8 8080-000001 CLASP 2
9 6KM#-040081-8000-M1 NUT CLIP M5 2
10 6WWV-046502-5000 STEPPED SCREW M5 12
11 6GUV-041105-5600 VEHICLE DECO PLATE LH BRACKET 1
12 6GUV-041106-5600 VEHICLE DECO PLATE RH BRACKET 1
12 6GUV-041106-5601 VEHICLE DECO PLATE RH BRACKET 1
13 6FIV-040401-7100 RUBBER HEAD 2
14 6GUV-040605-5601-0BM00 VEHICLE REAR UPPER LH DECO PLATE 1 NEBULA BLACK
15 6GUV-040606-5601-0BM00 VEHICLE REAR UPPER RH DECO PLATE 1 NEBULA BLACK
16 6GUV-040607-5600-0D500 VEHICLE REAR LOWER LH DECO PLATE 1 GEM BLACK
17 6GUV-040608-5600-0D500 VEHICLE REAR LOWER RH DECO PLATE 1 GEM BLACK
18 6AQV-040606-7100 SIDE PANEL CUSHION SLEEVE 3
19 6GUV-041115-5601-0D500 BOLT PLUG 4 GEM BLACK
20 30110-420130070 SELF-TAPPING SCREW 13 ST4.2x13@BLACK ZINC-PLATED
21 6WWV-046902-5000 INNER HEX SCREW M6x20 2
22 8030-040800-00001 NUT CLIP M6 1 M6




3884 VI /PLASTICS VI

6
N

6 1l ¢
Nl
12
FO4-7 PLASTICS 7
Item No. Parts Number Parts Name(EN) Oty Specification
1 6GUV-040701-5601 REAR VEHICLE SKID PLATE 1
1 6GUV-040701-5602 REAR VEHICLE SKID PLATE 1
2 6100-150500 RUBBER SLEEVE, FLASHER 4
3 6KM#-040081-8000-M1 NUT CLIP M5 8
4 6WWV-047102-5000 INNER HEX SCREW M5x14 4
5 8010-000002 CLAMP 17 ST4.2
6 30110-420130070 SELF-TAPPING SCREW 30 ST4.2x13@BLACK ZINC-PLATED
7 6GUV-040702-5601 REAR TAIL UPPER DECO PLATE 1
8 6WWV-047102-5000 INNER HEX SCREW M5x14 8
9 6GUV-040707-5600 BCM SERVICE COVER 1
10 6GUV-040703-5601-0VP0O0 TAIL LH DECO PLATE 1 MATTE MERCURY SILVER
10 6GUV-040703-5601-0VEQQ TAIL LH DECO PLATE 1 NEBULA WHITE
10 6GUV-040703-5601-0HU00 TAIL LH DECO PLATE 1 AEROLITE GREY
11 6WWV-046502-5000 STEPPED SCREW M5 2
12 6GUV-040704-5601-0VP0O0 TAIL RH DECO PLATE 1 MATTE MERCURY SILVER
12 6GUV-040704-5601-0VEOQ TAIL RH DECO PLATE 1 NEBULA WHITE
12 6GUV-040704-5601-0HU00 TAIL RH DECO PLATE 1 AEROLITE GREY
13 6GUV-040706-5600-0D500 TAIL RH DECO GUARD 1 GEM BLACK
14 6GUV-040705-5600-0D500 TAIL LH DECO GUARD 1 GEM BLACK
15 6GUV-041101-5600 BCM BRACKET 1
16 6GUV-041108-5600 ECU BRACKET 1
17 8030-040800-00001 NUT CLIP M6 8 M6
18 6GUV-040801-5600 TAIL LIGHT DECO COVER 1
19 6GUV-040803-5600 LICENSE LIGHT LOWER DECO PLATE 1
20 6GUV-040802-5600 REAR FENDER 1
21 6GUV-040804-5601 LICENSE BRACKET 1
22 6AQV-043001-6000 RUBBER 1




HI & #/FRONT SUSPENSION

Vig

FO5-1 FRONT SUSPENSION

Item No. Parts Number Parts Name(EN) Qty Specification
1 6L30-050002 LOCK SCREW, UPPER TRIPLE CLAMP 1
2 6WWV-050005-5000 WASHER 1
3 6L30-050003 ANTI-DUST CAP 1
4 6AQV-050010-1000 ANTI-DUST RING ASSY 2
5 6L.30-050200 STEERING BEARING ASSY 2
6 6WWV-050011-5000 INNER HEX SCREW M8x30 4
7 6AQV-0503A0-6000 LOWER TRIPLE CLAMP ASSY 1
8 6L30-050004 PLUG, FRONT FORK 1
9 6GUV-050600-5601-M1 FRONT RH SHOCK ABSORBER 1
10 6GUV-050500-5601-M1 FRONT LH SHOCK ABSORBER 1
11 6AQV-050003-1001 HEAD LOCK BRACKET 1 1
12 30102-080020810 SCREW 2 M8x20@TRIVALENT CHROMIUM
13 6GUV-050001-5600 FRONT LH CALIPER PANEL BRACKET 1
14 6GUV-050002-5600 FRONT RH CALIPER PANEL BRACKET 1
15 6WWV-046702-5000 INNER HEX SCREW M6x12 4
16 6WWV-050009-5000 SCREW 6 M8x25
17 6GUV-050100-5601-M1 STEERING DAMPER 1
18 6GUV-050101-5601 STEERING DAMPER BRACKET 1 1
19 6GUV-050102-5601 STEERING DAMPER BRACKET 2 1
20 6GUV-050103-5600 STEERING DAMPER BRACKET 2 1
21 30102-080035810 SCREW 2 M8x35@COLOR ZINC-PLATED




FO5-2 FRONT SUSPENSION

Item No. Parts Number Parts Name(EN) Qty Specification
1 6GUV-050100-6001-23 LH RESTORED PLUG ASSY 1
1 6GUV-050200-6001-23 RH COMPRESSION PLUG ASSY 1
2 6GUV-050100-6000-32 0-RING 2
3 6GUV-050500-5600-31 SLIDING SLEEVE FOR HOLE 2
4 6GUV-050100-6000-30 SLIDING SLEEVE RETAINER 2
5 6GU#-050100-6001-24 OIL SEAL 2
6 6GUV-050100-6000-29 OIL SEAL CIRCLIP 2
7 6GU#-050100-6001-25 ANTI-DUST CAP 2
8 6GUV-050100-6000-28 SLIDING SLEEVE FOR SHAFT 2
9 6GUV-050600-5600-34 RH SHOCK ABSORBER BODY 1
9 6GUV-050500-5600-34 LH SHOCK ABSORBER BODY 1
10 6GUV-050100-6000-33 SEAL GASKET 2
11 SH-6GUV-0505A0 SHOCK ABSORBER COMPONENT MAINTENANCE KIT 1
11 SH-6GUV-0506A0 SHOCK ABSORBER COMPONENT MAINTENANCE KIT 1




Ji&E/REAR SUSPENSION

1
2
FO6 REAR SUSPENSION
Item No. Parts Number Parts Name(EN) Qty Specification
1 6GUV-060019-5600 NUT 1
2 6GUV-060001-5600 REAR FORK SHAFT 1
3 6GUV-060018-5600 THREADED SLEEVE 1
4 30500-025802N OIL SEAL 1 FB25x40x7
5 30800-04005 CIRCLIP FOR HOLE 1
6 30400-01704 BEARING 1 17
7 30403-02200 BEARING 3 22x28x12
8 6GUV-060015-5600 REAR FORK LINER 1
9 6WWV-060030-5000-10 OIL SEAL 1
10 6WWV-060002-5000 REAR SWING ARM BUSHING 1
11 6AQV-060006-1000-M1 NUT 1 M16x1.5
12 6GUV-060100-5600-M1 REAR SHOCK ABSORBER 1
13 6GU#-060006-6000 A-SHAPE SWING ARM BOLT 2 M12x75
14 6AQV-060302-3000 BUSHING 2
15 6GUV-060301-5600-0BP00 REAR FORK 1 MAUD SPIRIT BLACK
16 6L30-060002 CHAIN ADJUSTING BOLT 2
17 6L30-060013 CHAIN ADJUSTER LOCK NUT 2
18 6GUV-060002-5601 CHAIN GUARD 1
19 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 2
20 6NT1-060002 BIG DUST CAP 2
21 6NT1-060003 DUST CAP, SMALL 3




i %/FRONT WHEEL

FO7 FRONT WHEEL
Item No. Parts Number Parts Name(EN) Qty Specification
1 SH-30705-1795 TIRE 1
2 6L30-070004 LOCK SCREW, FRONT AXLE 1
3 6WWV-070002-5000 RH BUSHING, FRONT WHEEL 1
4 6130-070001 FRONT WHEEL SHAFT 1
5 6WWV-070003-5000 LH BUSHING, FRONT WHEEL 1
6 6KWV-070100-1000-0BM00 FRONT RIM ASSY 1 NEBULA BLACK
6 6KWV-070100-1000-0EBOO FRONT RIM ASSY 1 MATTE ZEPHYR BLUE
6 6KWV-070100-1001-0BM00 FRONT RIM ASSY 1 NEBULA BLACK
6 6KWV-070100-1001-0EBOO FRONT RIM ASSY 1 MATTE ZEPHYR BLUE
7 6WWV-070100-5000-21 OIL SEAL 2
8 6WWV-070100-5000-22 BEARING 2
9 6WWV-070105-5000 WASHER 1
10 6KWV-070102-1000 CORE SHAFT 1
10 6ARV-070102-1000 CORE SHAFT 1
11 30800-04705 CIRCLIP FOR HOLE 47 1
12 6ARV-070030-1000-M1 VALVE 1
13 6WWV-150850-5A01 BLUETOOTH TIRE PRESSURE SENSOR 1 BLUETOOTH




AL P 7 . B /BRAKE ASSY

4%

FO8 BRAKE SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
1 6GUV-080001-7000 SCREW 10
1 6GUV-080001-7000-10 SCREW 10
2 6GUV-080010-5600 FRONT BRAKE DISC ASSY 2
3 6L30-080003 GEAR RING, FRONT WHEEL 1
4 6WWV-081200-5001 FRONT RH BRAKE CALIPER ASSY 1
5 6GUV-081100-6002 FRONT LH BRAKE CALIPER ASSY 1
6 30102-102060810 SCREW 4 M10x1.25x60@TRIVALENT CHROMIUM
7 A000-080102-2000 WASHER 19
8 6GUV-0811A0-6000 FRONT BRAKE PAD ASSY 2
9 6AQV-080007-1000-M1 BANJO BOLT 1 2
10 6WWV-080006-5001-M1 LONG BANJO BOLT 1
11 FA8V-080004-1500-M1 SPEED SENSOR 1
12 30102-060016810 SCREW 3 M6x16@COLOR ZINC TRIVALENT CHROMIUM
13 6GUV-081030-5600 FRONT BRAKE LOWER FLUID HOSE ASSY 1
14 6GUV-081020-5600 FRONT BRAKE FLUID INLET HOSE 1
15 6GUV-081010-5600 FRONT BRAKE FLUID OUTLET HOSE 1
16 6GUV-080110-5600-53 SWITCH 1
17 6L30-080006 WIRE CLIP 2, BRAKE FLUID HOSE 2
18 6GUV-080006-5601 FRONT BRAKE FLUID PIPE CLIP 1
19 6WWV-047102-5000 INNER HEX SCREW M5x14 2
20 EG4V-090014-1000 REAR BRAKE FLUID HOSE WIRE CLIP 4 1
21 6WWV-046702-5000 INNER HEX SCREW M6x12 2
22 6GUV-080007-5600 SPEED SENSOR CABLE CLIP 1
23 6L30-080005 WIRE CLIP 1, BRAKE FLUID HOSE 1
24 6GUV-081600-5600 REAR BRAKE CALIPER ASSY 1
25 6KM0-0911B0 REAR BRAKE PAD ASSY 1
26 6GUV-080005-5600-M1 SPEED SENSOR 1
27 6AQV-080008-1000-M1 BANJO BOLT 2 5
28 8010-150003 TIE BAND 1 5x250
29 6GUV-081300-5600-M1 REAR BRAKE MASTER CYLINDER ASSY 1
30 6GUV-081070-5000-M1 REAR BRAKE LIGHT SWITCH 1
31 30006-060025810 BOLT 2 M6x25
32 6GUV-081500-5602-M1 ABS CONTROLLER 1
32 6GUV-081500-5600-M1 ABS CONTROLLER 1
33 6NQV-080006-2600 REAR BRAKE DISC 1
34 6GU#-090002-6001 REAR GEAR RING 1
35 A000-080001 SCREW 5
36 6GUV-080110-5602-M1 MASTER CYLINDER, HAND BRAKE 1
37 6GUV-080110-5600-20 HANDLE 1
38 6GUV-081400-5600 REAR BRAKE PEDAL ASSY 1
39 6AQV-080400-1000 SPRING 1
40 0JYA-062104 BOLT M8x28 1 M8x28
41 30400-00880 BEARING 8x22x7 2 8x22x7
42 6K10-080003-00001 BRAKE HOSE CLIP 6
43 6AQV-081601-1002 WIRE CLIP, FLUID INLET HOSE 1
44 6GUV-081050-5600 REAR BRAKE FLUID INLET HOSE 1
45 6GUV-081040-5600 REAR BRAKE FLUID OUTLET HOSE 1
46 6GUV-081000-5603 MAB HYDRAULIC BRAKE ASSY 1
1

6GUV-081000-5600

MAB HYDRAULIC BRAKE ASSY




i &%/ STEERING SYSTEM

Vid

F10 STEERING SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
1 30102-060045870 SCREW 2 M6x45
2 6KMV-100301-B000 BALANCING WEIGHT 2
3 6KMV-100302-B000 BALANCER 2
4 6AQV-100001-6000 LH GRIP 1
5 6AQV-100010-6000 RH GRIP 1
6 6WWV-100200-5003 CLUTCH LEVER ASSY 1
7 6WWV-100201-5000 CLUTCH LEVER 1
8 6KM#-100002-8000 CLUTCH LEVER PLUG 1
9 30105-040030410 SCREW 2 M4x30
10 6GUV-100100-5602 HANDLEBAR ASSY 1
10 6GUV-100100-5603 HANDLEBAR ASSY 1
11 6AQV-100700-6002 THROTTLE LEVER ASSEMBLY 1
12 6GUV-100400-5601 THROTTLE CABLE 1
13 6GUV-100500-5601 ADJUSTABLE THROTTLE CABLE 1
14 6GUV-100600-5600 CLUTCH CABLE 1
15 6KJ0-100002 CLUTCH PULL BINDING 4
16 7030-150005 TIE BAND 2
17 8010-150003 TIE BAND 1 5x250
18 30102-080025810 SCREW 2 M8x25@COLOR ZINC-PLATED
19 6GUV-166000-5600 LH HANDLEBAR SWITCH ASSY 1

20 6GUV-167000-5600 RH HANDLEBAR SWITCH ASSY 1
21 30137-250120010 SCREW 2 ST2.5x12
22 6GUV-100010-5600 INNER HEX SCREW 1 M8x25




Ji%/REAR WHEEL

13
F11 REAR WHEEL
Item No. Parts Number Parts Name(EN) Qty Specification
1 6WWV-110400-5000-10 REAR WHEEL SHAFT ASSY 1
2 6WWV-110006-5000 REAR WHEEL RH BUSHING 1
3 6WWV-110002-5001 RH CHAIN ADJUSTING BLOCK 1
4 SH-30705-1796 TIRE 1
5 6ARV-070030-1000-M1 VALVE 1
6 6WWV-110300-5000 SPROCKET ASSY 1
7 6KWV-110200-1001-0BMO0O REAR RIM ASSY 1 NEBULA BLACK
7 6KWV-110200-1001-0EBOO REAR RIM ASSY 1 MATTE ZEPHYR BLUE
7 6KWV-110200-1002-0BM00 REAR RIM ASSY 1 NEBULA BLACK
7 6KWV-110200-1002-0EBOO REAR RIM ASSY 1 MATTE ZEPHYR BLUE
8 3120950 CHAIN 1
9 6L30-110003 SPROCKET DAMPER 6
10 30204-080810 LOCK NUT 6 M8
11 6GUV-110002-5600 REAR SPROCKET 1
12 6WWV-110004-5001 SUNK_SCREW_M8x28 6 M8x28
13 6WWV-110001-5000 NUT, REAR WHEEL SHAFT 1
14 6WWV-110106-5000 WASHER 1
15 6WWV-110100-5000-21 OIL SEAL 1
16 30800-05205 CIRCLIP FOR HOLE 1 52
17 6WWV-110100-5000-22 BEARING 2
18 6KWV-110202-1000 CORE SHAFT 1
18 6KWV-110202-1000-10 REAR RIM MIDDLE SPACER 1
19 6WWV-150850-5A01 BLUETOOTH TIRE PRESSURE SENSOR 1 BLUETOOTH




i /FUEL TANE

Vi

F12 FUEL TANK

Item No. Parts Number Parts Name(EN) Qty Specification
1 6AQV-120002-7100 CUSHION RUBBER WASHER 2
2 6GUV-122000-5601-10 FUEL TANK WITH DECAL ASSY 1
2 6GUV-122000-5601-11 FUEL TANK WITH DECAL ASSY 1
2 6GUV-122000-5600-12 FUEL TANK WITH DECAL ASSY 1
2 6GUV-122000-5602-10 FUEL TANK WITH DECAL ASSY 1
2 6GUV-122000-5602-11 FUEL TANK WITH DECAL ASSY 1
2 6GUV-122000-5601-12 FUEL TANK WITH DECAL ASSY 1
3 30006-060035810 BOLT 2 M6x35
4 6NQ#-120001-6000 SEAT HOOK 1
5 6NQ#-120004-6000 RUBBER DAMPER 2
6 6NQ#-120002-6000 BUSHING 2
7 6NQ#-120003-6000 RUBBER DAMPER BLOCK 1
8 6L30-150900 FUEL PUMP 1
8 6GUV-150900-5800 FUEL PUMP 1
9 30006-060016810 BOLT 4 M6x16
10 6090-120210 QUICK JOINT 2
11 6070-120400 CLAMP 2 Dia14.5
12 6GUV-120010-5600 HIGH-PRESSURE FUEL HOSE ASSY 1 1
13 6GUV-170200-5600-M1 FUEL LEVEL SENSOR 1
14 30202-060110 NUT 4 M6@COLOR ZINC TRIVALENT CHROMIUM
15 6GUV-120001-5600 FUEL TANK OVERFLOW PIPE 1
16 30601-111010 CLAMP 1 A11@COLOR ZINC TRIVALENT CHROMIUM
17 8010-150003 TIE BAND 2 5x250
18 0180-014010 WIRE CLAMP 1




Ji4/SEAT

Vi

F13 SEAT
Item No. Parts Number Parts Name(EN) ty Specification
01 6GUV-130100-5602 FRONT SEAT ASSY 1
01 6GUV-130100-5602-11 FRONT SEAT ASSY 1
02 6WWV-047002-5000 INNER HEX SCREW M6x25 2
03 6KM0-120010 T-TYPE BUSHING ASSY 2
04 6090-040302 CUSHION SLEEVE 2
05 6WWV-046802-5000 INNER HEX SCREW M6x16 2
06 6AQV-130210-1000 TIE-BAND KIT 1
07 6GUV-130200-3000 REAR SEAT ASSY 1
07 6GUV-130200-3001 PASSENGER SEAT CMPL. 1




KE/FOOTREST

F14-1 FOOTREST
Item No. Parts Number Parts Name(EN) Qty Specification
1 6GUV-140200-5600 REAR LH FOOTREST BRACKET 1
2 6GUV-140300-5600 REAR RH FOOTREST BRACKET 1
3 30102-080020870 SCREW 4
4 6AQV-140400-1001-0VR00 REAR LH FOOTREST SEAT 1
4 6AQV-140400-1002-0VR00 REAR LH FOOTREST SEAT 1 ELECTRO SILVER
5 6AQV-140500-1001-0VR00 REAR RH FOOTREST SEAT 1
5 6AQV-140500-1002-0VR00 REAR RH FOOTREST SEAT 1 ELECTRO SILVER
6 A000-140142 PIN SHAFT Dia 8 2 Dia 8
7 A000-140106 LOCATING GASKET 2 2
8 5190-037813 SPRING 2
9 5190-037814 STEEL BALL 2
10 30802-00603 SPLIT WASHER 6 2 6
11 A000-140104 LOCATING GASKET 1 2
12 6GUV-140610-5600 FRONT RH FOOTREST BRACKET PANEL 1
13 6GUV-140710-5600 FRONT RH FOOTREST BRACKET PANEL 1
14 6WWV-047101-5000 M5x14 INNER HEX SCREW 4 M5x14
15 6GUV-140600-5600 FRONT LH FOOTREST BRACKET 1
16 6GUV-140700-5600 FRONT RH FOOTREST BRACKET 1
17 6ARV-140002-1000 SCREW 4 M8x28
18 30309-080870 WASHER 2
19 6KMV-140001-B000 DAMPER WASHER 2
20 6NQ#-140801-6000 T-TYPE BUSHING 2
21 6WWV-140141-5000 PIN SHAFT 2
22 6L3V-140103-4200 SPRING 2
23 30903-0322210 COTTER PIN 2 ¢3.2x22@COLOR ZINC TRIVALENT CHROMIUM
24 30300-100112 WASHER 2 10
25 6AQV-140620-1000 LIMIT SCREW 2
26 6AQV-140800-1001-0VR00 FRONT LH FOOTREST SEAT 1
27 6AQV-140900-1001-0VR00 FRONT RH FOOTREST SEAT 1
28 6GUV-140002-5600-0BP00 FRONT LH FOOTREST BALANCER 1 MAUD SPIRIT BLACK
29 6GUV-140003-5600-0BP00 FRONT RH FOOTREST BALANCER 1 MAUD SPIRIT BLACK
30 6KMV-140001-3000 RUBBER DAMPER 4
31 6NTG-200419 BUSHING 4
32 30305-050112 WASHER 4 ©5
33 30105-050020450 SCREW 4 M5x20
34 6AQV-1408A0 FRONT LH FOOTREST ASSY 1
35 6AQV-1409A0 FRONT RH FOOTREST ASSY 1
36 6AQV-1405A0 REAR LH FOOTREST ASSY 1
37 6AQV-1404A0 REAR RH FOOTREST ASSY 1




B4 /GEARSHIFT LEVER

HP

F14-2 GEARSHIFT LEVER

Item No. Parts Number Parts Name(EN) Qty Specification
1 30006-060022810 BOLT 1 M6x22
2 6GUV-141000-5600 GEARSHIFT ASSY 1
2 6GUV-141000-5601 GEARSHIFT ASSY 1
3 6AQV-155500-1502-10 QUICK SHIFT SENSOR 1
3 6AQV-155500-1501-10 QUICK-SHIFT SENSOR 1
4 30121-080025160 SCREW 1 M8x25




BB A% /ELECTRIC SYSTEM

28

F15 ELECTRIC SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
1 6GUV-150100-5601 MAIN CABLE 1
1 6GUV-150100-5602 MAIN CABLE 1
1 6GUV-150100-5603 MAIN HARNESS 1
2 6KWV-151500-1000 TYPE-C USB SOCKET 1
3 SN1V-691100-1201-11 T-BOX 1 AllyTech@Eurasia and Africa and Australia except Turkey
3 SN1V-691100-1301-11 T-BOX 1 North Amrica
3 SN1V-691100-1401-11 T-BOX 1 AllyTech@South America except for Brazil
3 SN1V-691100-1501-11 T-BOX 1 Turkey
3 SN1V-691100-1601-11 T-BOX 1 Brazil
4 6KMV-150901-B002 T-BOX RUBBER RING 2
5 6NTV-151000-3000 REGULATOR 1
6 30006-060025810 BOLT 2 M6x25
7 31021100 BATTERY 1
8 6GUV-150420-5600 BATTERY NEGATIVE CABLE 1
9 30006-060016810 BOLT 1 M6x16
10 30110-420130070 SELF-TAPPING SCREW 2 ST4.2x13@BLACK ZINC-PLATED
11 6GUV-151900-5600 BCM 1
12 6WWV-150420-5000-10 VEHICLE CONTROL UNIT BUSHING 1
13 6GUV-001000-5600 ECM ASSY 1 MSE6.0
14 6WWV-046802-5000 INNER HEX SCREW M6x16 4
15 6KJ0-150600 ROLL-OVER SENSOR 1
16 30006-050020810 BOLT 2 M5x20
17 6KWV-150600-1000 HORN 1
18 30006-080012810 BOLT 1 M8x12
19 6KMV-151500-3000 SIDE STAND SWITCH 1
20 8010-090005 BOLT Mé6x16 1 M6x16
21 6GUV-150510-5600 STARTER RELAY 1
22 6GUV-150310-5600 STARTER MOTOR POSITIVE CABLE 1
23 6100-150500 RUBBER SLEEVE, FLASHER 1
24 CFCV-CBC005-2000-M1 CLIP 1
25 6GU#-150001-6000-M1 CLASP 1
26 8010-150003 TIE BAND 10 5x250
27 7030-150005 TIE BAND 3
28 6AQV-150001-1000-M1 CLIP 2
29 30006-060010810 BOLT 2 M6x10
30 0180-014010 WIRE CLAMP 1
31 8010-151301 FUSE 5A 3 5A
32 806A-151305 FUSE 15A 5 15A
33 806A-151307 25A FUSE 1
34 6GUV-150320-5600 ENGINE GROUND WIRE 1
35 CFCV-156103-2000 T-BOX CONNECTOR PLUG 1




JTRILIGHTS

1
10
5
\ L
45
S
vd 10
e 3_2
Y
: ~
N/
F16 LIGHTS
Item No. Parts Number Parts Name(EN) Qty Specification
1 6GUV-160100-5601 LED HEADLIGHT 1
1 6GUV-160100-5602 HEADLIGHT 1
2 30110-420130070 SELF-TAPPING SCREW 11 ST4.2x13@BLACK ZINC-PLATED
3 8010-000002 CLAMP 2 ST4.2
4 30301-060412 WASHER 2 06
5 30202-060110 NUT 4 M6@COLOR ZINC TRIVALENT CHROMIUM
6 6GUV-160230-5601 MIDDLE REAR TAIL LIGHT 1
7 9GQV-160910-2401-M1 REAR REFLECTOR 1
8 30202-050110 NUT 1 M5
9 6KMV-160600-M000 LICENSE LIGHT 1
10 9DQV-160920-6001-M1 FRONT SIDE REFLECTOR 2




{{%/DASHBORD ASSY

F17 DASHBOARD

Item No. Parts Number Parts Name(EN) Qty Specification
1 6GUV-171000-5600-10 DASHBOARD 1
2 6090-040303 BUSHING 3
3 6090-040302 CUSHION SLEEVE 3
4 30305-060112 WASHER 3 @6@COLOR ZINC TRIVALENT CHROMIUM
5 30202-060110 NUT 3 M6@COLOR ZINC TRIVALENT CHROMIUM




R ZAICOOLING SYSTEM

/

i 25 2
AN

—+—
7
/

;

F18 COOLING SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
1 6GUV-181000-5600 RADIATOR FAN ASSY 1
1 6GUV-181000-5601 RADIATOR FAN ASSY 1
2 6GUV-181010-6001 WATER FILLING PORT CAP ASSY 1
3 A000-180005 RADIATOR SHOCK ABSORBER RUBBER 2 2
4 30006-080030870 BOLT 1 M8x30
5 A000-180010-20000 RADIATOR RUBBER DAMPER 2 BUSHING 1
6 6WWV-047002-5000 INNER HEX SCREW M6x25 2
7 CFCV-CAC002-2000-M1 CLIP 1
8 6GUV-180100-5600 RESERVOIR ASSY 1
9 6AQV-180110-1000 RESEVOIR COVER 1
10 6GUV-180011-6000 SEAL RING 1
11 8010-000004 BOLT M6x14 2 M6x14
12 6GUV-180003-5600 RESERVOIR CONNECTING PIPE 1
13 7030-150005 TIE BAND 2
14 30601-212570 CLAMP 2
15 6GUV-180004-5600 RESERVOIR OVERFLOW HOSE 1
16 30601-111010 CLAMP 1 A11@COLOR ZINC TRIVALENT CHROMIUM
17 6GUV-180001-5600 RADIATOR WATER INLET HOSE 1
18 6GUV-180002-5600 RADIATOR WATER OUTLET HOSE 1
19 30605-132060 CLAMP 3
20 30601-229060 CLAMP 1
21 801F-100101 TIE BAND 1
22 0180-014010 WIRE CLAMP 1
23 6GUV-181200-5601 FAN MOTOR 1
24 6KM#-181001-8001 DAMPER RUBBER MAT 2 "
25 9060-180029 RADIATOR SLEEVE TUBE 2
26 8030-040800-00001 NUT CLIP M6 2 M6
27 30006-060016870 BOLT 2 M6x16




. I BHARIR, S
B 2XR
#E: ABS

If: MHELTRR. SME
| me: mEe
©7 R ABS

- L CYLINDER I GAUREE, A
1 me: EER (Trms)
= T HE: ABS
- L It ATESR,
= ) bE: EEAY (WHT)
& 5 ABS
o Iit: BAKESSR, M o It AAUTENRR, SHE =
¢ ga =X 9 5,; £
: ADS 5: ADS .
Th: SHEERE, 45
s TRPLENN, Arwe T () L REERE, 3 B BT (Boey) - %
V/ /& 10 ;ﬁ; Eégg ##: ABS R/ ‘ \
) i oy ‘ e T#: SRGERR, I =
1 L ERmE, 1 |3 Lt ERSmei % - 3 i -
SRR PAGICHS HE: PAGTGFIS - ABS Y
s 5= - _ /l F
o TH: AEERERE, S
D i BTAR (HE)
ME: PP
I AirkEGERR, SM5
0 ®@: BEIEE (IHE) e ey
R PP
> TH: B, RRBES, X0 TH: 8. RREES. 70 5 -5
- 14 &t U, (W) X 4 15 & doemss. (weas) X 4 “
. WE: Eh%s Y EN%E >
TR R
I#: BABENE, S, £oE—
me: meoss
#i: PP
[cFss00)
[c=e=0-19)
I 5. GRAES, ZRERT., . It ERRES, ERERZ . FREHES, Tkl
16 8&: BrenE, (Tems) X4 18 be: Tegmz, (mems) X2
#H: BARE pHH: EARE
AL A e L
SHA==
RESHEY, =6
Item No. Parts Number Parts Name(EN) Specification
1 6GUV-190101-5600-10 HEADLIGHT DECO PLATE DECAL 1

6GUV-190102-5600-10

HEADLIGHT DECO PLATE DECAL 2

6GUV-190103-5601-10

VEHICLE LH WING DECAL

6GUV-190104-5601-10

VEHICLE RH WING DECAL

FRONT CALIPER LH VENTILATION GUARD DECAL

6GUV-190106-5600-10

FRONT CALIPER RH VENTILATION GUARD DECAL

6GUV-190108-5601-10

FRONT FENDER DECAL

2
3
4
5 6GUV-190105-5600-10
6
7
8

6GUV-190109-5600-10

HEADLIGHT LH DECO PLATE DECAL

9 6GUV-190110-5600-10 HEADLIGHT RH DECO PLATE DECAL
10 6GUV-190111-5601-10 RADIATOR LH DECO PLATE DECAL
11 6GUV-190112-5601-10 RADIATOR RH DECO PLATE DECAL
12 6GUV-190113-5600-10 TAIL LH DECO PLATE DECAL

13 6GUV-190114-5600-10 TAIL RH DECO PLATE DECAL
14 6GUV-190115-5601-10 FRONT+REAR RIM ASSY DECAL 1
15 6GUV-190116-5601-10 FRONT+REAR RIM ASSY DECAL 2
16 6GUV-190117-5602-10 FRONT+REAR RIM ASSY DECAL 3
17 6GUV-190118-5602-10 FRONT RIM ASSY DECAL

18 6GUV-190119-5602-10

REAR RIM ASSY DECAL

NNA-&A!—‘»—A»—-»—A»—AH»—»—H»—A»—-H»—AQ




TH: B, FRBGA, T
14 G&: Sxm
" v Do

X 4
X4

I 1, EOREA, ESERT,,
16 Be: 2%2 X4
- B

CEMOD

If: ppdias, Z8am? |, Ift: BRMEES, Zaam2
gy pod s

. Lé: AR, S
6 W, (BtEE)
5 ABS

FACRG TILENNN,

Y e mis
HB: ABS

~ It BRULRGE, AL
12 me: mwees, (mes)
#iR: PAG-GF15

s=7 Il

R PAB+GF15

TH: 8. ARREA, Tl
Nt 2xR
WH: ThER

(2 18 &= 2
Hi: B

FEEHEE, RAxE

L8 ARSI, S
e, ()

W/

.. I ERSEEOE. 55
3 me: WUREE, (WesE)

SA3%AN\

10 I MASSEEUE, S
iV me: Bx®
#R: ABS

T4 RSTEIRE, M
Be: BE2TR (W)
#ia: ABS

5 Ii: mATRGE, A%
“ ME: BEAE (WEET)
HE: ABS

71

d SEWEE, i
Bt ETAR (UEHE)
HH: ABS

If: SBEERW,
o8 ESTE (TxaF)
54: ABS

o If: REREERT, SR
5 BE: BEITH (TR
: PP

EFENE, S
i ( Ttk )

R\ N
L
gy

TIH: BERERR. MM £68
: ORMEIERAT

REEBEE, W

F19-2-V2 DECALS (NEBULA BLACK)

Item No. Parts Number Parts Name(EN) Qty Specification
1 6GUV-190101-5600-10 HEADLIGHT DECO PLATE DECAL 1 1
2 6GUV-190102-5600-10 HEADLIGHT DECO PLATE DECAL 2 1
3 6GUV-190103-5601-10 VEHICLE LH WING DECAL 1
4 6GUV-190104-5601-10 VEHICLE RH WING DECAL 1
5 6GUV-190105-5600-10 FRONT CALIPER LH VENTILATION GUARD DECAL 1
6 6GUV-190106-5600-10 FRONT CALIPER RH VENTILATION GUARD DECAL 1
7 6GUV-190108-5601-10 FRONT FENDER DECAL 1
8 6GUV-190109-5600-11 HEADLIGHT LH DECO PLATE DECAL 1
9 6GUV-190110-5600-11 HEADLIGHT RH DECO PLATE DECAL 1
10 6GUV-190111-5601-10 RADIATOR LH DECO PLATE DECAL 1
11 6GUV-190112-5601-10 RADIATOR RH DECO PLATE DECAL 1
12 6GUV-190113-5600-11 TAIL LH DECO PLATE DECAL 1
13 6GUV-190114-5600-11 TAIL RH DECO PLATE DECAL 1
14 6GUV-190115-5600-11 FRONT+REAR RIM ASSY DECAL 1 4
15 6GUV-190116-5600-11 FRONT-+REAR RIM ASSY DECAL 2 4
16 6GUV-190117-5601-11 FRONT+REAR RIM ASSY DECAL 3 4
17 6GUV-190118-5601-11 FRONT RIM ASSY DECAL 2
18 6GUV-190119-5601-11 REAR RIM ASSY DECAL 2
19 6GUV-190100-5602-11 DECAL ASSY 1




q Tft: EAESR, Mb

O & BOK
HE: ADS

mACG TRIELENNN

12 st

< HE: PABIGHS

5/

I

#
16 5&

T#: BRI, 6
gt BEK

< Bl BIREEAA, TaEM] X

- Ift: SRR, SN
/Wl RER
#&E: ABS

~ UB: PABIGFIS

SR

!

i TSR

S 10

Ii: GREARER, HU
3 @ BER

I SAGORIR, HE
Be: BLR
HiE: ABS

If: MUSEERhE, MG
it [BaK
#&: ABS

TH: i, U, AN
e AR
HH: EhNE

w

If: diemas, £3602
17 8&: ExT

HH: FNHE

X )

RESHEN, R

IR ]
: BERE (Ttn)

Bi: ABS

5 I

HE:

, I
ToHE AR

I
B
ik

g

o, IH
HE:

1
: BEAR (k)
HE: PP

L
s
HE:

TIASTEER.

AN SR, SN
: AR (10 )
ABS

FUEENR, S
: ETAR ()
ABS

NN

s -~

EE WS )

ABS 7 el -—
4

MERFARE, M4

 BERF (EAmE)
PP
EFHETERE, S

RENEFR, NS, AN
R
PP

REEWHEY, W

F19-3-V2 DECALS (METEORITE GREY)

Item No. Parts Number Parts Name(EN) Qty Specification
1 6GUV-190101-5600-10 HEADLIGHT DECO PLATE DECAL 1 1
2 6GUV-190102-5600-10 HEADLIGHT DECO PLATE DECAL 2 1
3 6GUV-190103-5600-12 VEHICLE LH WING DECAL 1
4 6GUV-190104-5600-12 VEHICLE RH WING DECAL 1
5 6GUV-190105-5600-10 FRONT CALIPER LH VENTILATION GUARD DECAL 1
6 6GUV-190106-5600-10 FRONT CALIPER RH VENTILATION GUARD DECAL 1
7 6GUV-190108-5600-12 FRONT FENDER DECAL 1
8 6GUV-190109-5600-10 HEADLIGHT LH DECO PLATE DECAL 1
9 6GUV-190110-5600-10 HEADLIGHT RH DECO PLATE DECAL 1
10 6GUV-190111-5601-10 RADIATOR LH DECO PLATE DECAL 1
11 6GUV-190112-5601-10 RADIATOR RH DECO PLATE DECAL 1
12 6GUV-190113-5600-12 TAIL LH DECO PLATE DECAL 1
13 6GUV-190114-5600-12 TAIL RH DECO PLATE DECAL 1
14 6GUV-190115-5600-12 FRONT+REAR RIM ASSY DECAL 1 4
15 6GUV-190116-5600-12 FRONT+REAR RIM ASSY DECAL 2 4
16 6GUV-190117-5601-11 FRONT+REAR RIM ASSY DECAL 3 4
17 6GUV-190118-5601-11 FRONT RIM ASSY DECAL 2
18 6GUV-190119-5601-11 REAR RIM ASSY DECAL 2
19 6GUV-190100-5601-12 DECAL ASSY 1




58

Failure to follow these instructions may result in serious

injury or death.

@ Read the Owner’s Manual carefully before riding. Do not
attempt to do any improper modification or customization
to the vehicle.

@ Always wear helmet and protective gear.

® Use unleaded gasoline of 95 Octane or above.

@ Do not touch muffler, radiator and engine when hot. Do
not touch rotating parts such as wheels during running.

® Drive according to road conditions. Slow down in poor
visibility and on slippery road surfaces

@ Have your vehicle serviced or adjusted regularly,
especially the drive chain.

® Do not run the engine at idle for a prolonged period.

® Always start driving at the 1" gear.

® Shut off the engine when the oil pressure indicatorsgais on.|

CFMOTO

6MQ#-190002-6002 E217 /|

AXR2

Bleifreies Benzin
Unleaded fuel only m
Carburant sans plomb
Gasol ina sin plomo
Bezolovnaty benzin
Endas t blyfri bensin
RON/ROZ min. 95
9GQA-190201-1 EU187

32

65

4XR2

73

SO TPE5300

HapyUIEs#e NpaBan SXCNYaTaliAn WOXET NPHBECTH K
CepbesLIM TpaBNaN AT ben
B npouTHTe Py)

He aHocuTe wamenenul 8

@ Berga Hagesaie Wnew  SALATHYIO SKHIHPOBKY.

@ He NpHKACAITECH K [OPRYAM UK IOABKXHBIM AETANSM
80 BpENs ABHKEHUS

CFMOTO CF650-10
STATIONARY NOISE TEST INFORMATION:
Tested 96 dB(A)at 5500 rpm
Silencing System: CFMOTO
Identification: 6GUH-MUF-00

B YCOBHAX NNOXOR BUAMMOCTH
WHIIM CKOMBKOTO ACPOXHOTO NOKDBITHS.

® PeryiSpHO BHNONHAITE TEXHHIECKo OBCNYXWBaHYE
MOTOWKNa, 0COBEHHO NPMBOANOR LENH (PemH).

@ He 710nyCKaiiTe MPOSIORXWTENLHOM PAGOTS ABMTaTeNs
MOTOLYKNA Ha 060POTaX XONOCTONO XA,

 Beera HavntaiTe AByXGHHE C 1-07 Neponay
@ TTpH BKIIONGHAN WAAUKATOPA 1 HIIKOTO 3GGHHS
MACNA HESAMELTMTENSHO OCTAHOBUTE ABKTaTENS.

01O

Wcnonb3ayite TONbKko HE3TUNMPOBAHHBII
BeH3MH C OKTaHOBBIM Uncriom 95 1 Bbile.

B @

CF850-1083 BAGV-TH0003-5006-10 6AQV-190004-5000-10
| 6
5 1
F19-4 WARNING DECAL
Item No. Parts Number Parts Name(EN) Qty Specification

1 6NQ#-190002-6002 SAFETY WARNING INSTRUCTION LABEL 1
1 6AQV-190003-5000-10 SAFETY WARNING INSTRUCTION LABEL 1
2 9GQA-190201-10000 FUEL FILLING PORT WARNING LABEL 1
3 6GUV-190006-5600 MODEL DECAL 2
4 7020-190507 EAC LABEL 1 EAC LABEL
5 6GUV-190016-5900 NOISE LABEL 1
6 6AQV-190004-5000-10 WARNING DECAL, FUEL FILLING PORT 1




BiZ T A/ TOOLS

F20 TOOLS
Item No. Parts Number Parts Name(EN) Qty Specification
1 6KWV-200100-1000 VEHICLE TOOLS ASSY 1
2 6GUV-200100-5600-M1 LH REARVIEW MIRROR ASSY 1
2 6GUV-200100-5601-M1 LH REARVIEW MIRROR ASSY 1
3 6GUV-200200-5600-M1 RH REAR VIEW MIRROR ASSY 1
3 6GUV-200200-5601-M1 RH REAR VIEW MIRROR ASSY 1
4 6KM#-200003-8001 PLUG 4
5 30102-060025870 SCREW 4 M6x25@BLACK ZINC-PLATED




W7 R Z4UFUEL VAPORIZATION SYSTEM

F36 FUEL VAPOPIN SYSTEM

Item No. Parts Number Parts Name(EN) Oty Specification
1 30601-109010 CLAMP 4 A9
2 801F-100101 TIE BAND 1
3 6GUV-360001-5600 FUEL VAPOR ADSORPTION HOSE 1 1
3 6GUV-360001-5600-10 FUEL VAPOR ADSORPTION HOSE 1 1
4 6GUV-360004-5600 FUEL VAPOR DESORPTION HOSE 2 1
4 6GUV-360004-5600-10 FUEL VAPOR DESORPTION HOSE 2 1
5 30601-110010 CLAMP 2 A10
6 30601-111010 CLAMP 3 A11@COLOR ZINC TRIVALENT CHROMIUM
7 6WWV-360010-5000 TWO-WAY VALVE 1
8 30102-050008870 SCREW 2 M5x8@BLACK ZINC-PLATED
9 6GUV-360011-5600 VALVE BRACKET 1
10 1F3V-172000-1000 CANISTER MAGNETIC VALVE 1
11 6GUV-360002-5600 FUEL VAPOR ADSORPTION HOSE 2 1
11 6GUV-360002-5600-10 FUEL VAPOR ADSORPTION HOSE 2 1
12 6GUV-360003-5600 FUEL VAPOR DESORPTION HOSE 1 1
12 6GUV-360003-5600-10 FUEL VAPOR DESORPTION HOSE 1 1
13 6GUV-360200-5600 CANISTER 1
14 6GUV-360009-5600 CANISTER LEAK PIPE 1
15 0180-014010 WIRE CLAMP 1
16 0010-021019-0010 BOLT M6x12 1 M6éx12




2% AR FILTER

AR TLEE

. i,

FA41 AIR FILTER

Item No. Parts Number Parts Name(EN) Qty Specification
1 OHTV-110000-7000 AIR FILTER ASSY 1
2 30006-060020810 BOLT 2 M6x20
3 OHTV-112000-7000 FILTER ELEMENT 1
4 OHTV-110003-7000 AIR FILTER INLET PIPE 1
5 OHTV-110004-7000 AIR FILTER EXHAUST PIPE 3
6 OHTV-114000-7000 CLAMP KIT 3
7 OHTV-112000-7000-20 SCREW 10




L&T dh A 4/UPPER & LOWER CRANKCASE

TANKELOWER CRANKCASE

EO1-1 UPPER & LOWER CRANKCASE ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0010-013008-0010 BOLT M6x35 6 M6x35
02 OHTV-011105-7000-0C200 MAZE COVER 1
03 0010-021019-0010 BOLT M6x12 2 M6x12
04 OHTV-011103-7000 MAZE RETAINER 1
05 0SQV-011106-4000 NEEDLE BEARING 1
06 0SQV-060011-1000 BEARING SLEEVE 1
07 30403-01400 NEEDLE BEARING 1
08 1F30-011600-10000 OIL SEAL 1 14x24%6
09 OHTV-011104-7000 PLUG 1
10 30410-00800 ROLLER 2
11 OHTV-01FZ01-7000 CRANKCASE ASSY 1
11 OHTV-01FZ01-7001 CRANKCASE ASSY 1
12 0SQV-011004-1000 RETAINER, BEARING 1
13 OHTV-072004-7000 CLIP 1
14 30410-01000 ROLLER 10x14 3 10X14
15 30406-00401 ROLLER NEEDLE P4x7.8 1 P4x7.8
16 0SQV-011103-1000 RESTRICTION PLUG 1
17 01A0-012010-00001 SCREW 2
18 0700-012105-00001 PLUG, MAIN OIL RAIL 4
19 0700-012106-00002 OIL FILTER BOLT 1
20 OHTV-012400-7000 OIL PRESSURE SWITCH 1
21 0010-021017-0010 BOLT M6x25 11 M6x25
22 0SQV-012600-1000 BOLT ASSY 2 M8x55
22 0SQV-012600-1001 BOLT ASSY 2 M8x55
23 0HTV-012700-7000 BOLT 2 M8x65
24 OHTV-012200-7000 BOLT 8 M9x96
25 0060-013021-00002 BOLT M6x85 2 M6x85
26 OHTB-065202 BOLT 1 M6x42
27 0SQV-012003-1000 BOLT M8x45 3 M8x45




E&H MR 4/LEFT & RIGHT SIDE COVER

/@ L
EO1-2 LEFT& RIGHT SIDE COVER
Item No. Parts Number Parts Name(EN) Qty Specification

01 0010-021017-0010 BOLT M6x25 13 M6x25
02 0700-013008 OIL FILLING PLUG 1
03 0110-013030 O-RING 1 18x3.55
04 30403-01200 BEARING 1 12x16x10
05 0010-080009 OIL SEAL 1 12x20x5
06 OHTV-013003-7000 BOLT 2
07 OHTV-013100-7001 DECO GUARD ASSY 1
08 OHTV-013001-7000-0C200 RH SIDE COVER 1
09 30410-00800 ROLLER 4
10 0SQV-013100-1000-M1 VIEWER, OIL LEVEL 1
11 0SQV-013001-1000 RETAINER 1
12 0800-062205 O-RING 1 25x2
13 OHTV-014001-7000-0C200 LH SIDE COVER 1
14 0DM0-011006 O-RING 1 13x2
15 0700-013003-10000 HOLE CAP, TIMING INSPECTION 1
16 01A0-012003 O-RING 1 35x3.5
17 OHTV-014002-7000-0C200 CRANKSHAFT END COVER 1
18 0010-060012-0010 BOLT M6x30 8 M6x30




WIEF/OIL PAN

4P

~

EO01-3 OIL PAN

Item No. Parts Number Parts Name(EN) Qty Specification
01 30410-00800 ROLLER 2
02 OHTV-015001-7000-0C200 OIL PAN 1
03 0010-021014 WASHER 12 1 12
04 0180-011500 MAGNETIC DRAIN BOLT 1 M12x1.5
05 0010-080013-0010 BOLT M6x22 13 M6x22




S5 24/CYLINDER HEAD COVER

E02-1 CYLINDER HEAD COVER

Item No. Parts Number Parts Name(EN) Qty Specification
01 0700-021003-00001 CYLINDER HEAD COVER BOLT 6 GALVANIZED TRIV
02 0700-021200 CYLINDER HEAD COVER BOLT SEAL RING 6
03 OHTV-021001-7000-0BP00 CYLINDER GUARD COVER 1 MAUD SPIRIT BLACK
04 0HU0-021002-00001 GULP PIN 3
05 OHTV-021002-7000 CYLINDER HEAD COVER SEAL RING 1
06 0010-021019-0010 BOLT M6x12 2 M6x12
07 0SQV-021004-1000 PRESS PLATE 1
08 0HTV-021005-7000 PRESS PLATE 1
09 0SQV-178000-1001 IGNITION COIL 3
10 0SQV-170200-1000 SPARK PLUG ASSY 3




SHL54(1)/CYLINDER HEAD(1)

E02-2 CYLINDER HEAD(1)

Item No. Parts Number Parts Name(EN) Oty Specification
01 0SQV-022011-1000 BOLT 2 M6x90
02 0SQV-022008-1000 CYLINDER HEAD BOLT 8 M10x150
03 0700-022016 WASHER 8 10.5x19x2.3
04 OHTV-022100-7000-0C200 CYLINDER HEAD ASSY 1
04 OHTV-022100-7001-0C200 CYLINDER HEAD ASSY 1
05 0SQV-022105-1000 BOLT M6x65 2 M6x65
06 0SQV-022106-1001 HEX FLANGE BOLT 14
07 0DMO0-022008-00001 CYLINDER HEAD DAMPING BOLT 1
08 0700-021200 CYLINDER HEAD COVER BOLT SEAL RING 1
09 018B-022810 COOLANT TEMP. SENSOR 1
10 0180-022003-00002 STUD 6 M8x42
11 0MQ0-022500 THERMOSTAT 1
12 0SQV-022002-1000 THERMOSTAT CAP SEAL RING 1
13 0HTV-022001-7000-0C200 THERMOSTAT COVER 1
14 0010-080013-0010 BOLT M6x22 3 M6x22
15 OHTV-022200-7000 CYLINDER HEAD GASKET 1




E{L%%(2)/CYLINDER HEAD(2) |

a

E02-3 CYLINDER HEAD(2)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0MQ0-022005-0400 TAPPET 12 T=4.00
01 0MQO-022005-0410 TAPPET 12 T=4.02
01 0MQO-022005-0420 TAPPET 12 T=4.04
01 0MQ0-022005-0430 TAPPET 12 T=4.06
01 0MQO-022005-0440 TAPPET 12 T=4.08
01 0MQO-022005-0450 TAPPET 12 T=4.10
01 0MQ0-022005-0460 TAPPET 12 T=4.12
01 0MQO0-022005-0470 TAPPET 12 T=4.14
01 0MQO-022005-0480 TAPPET 12 T=4.16
01 0MQ0-022005-0490 TAPPET 12 T=4.18
01 0MQO0-022005-0060 TAPPET 12 T=3.32
01 0MQO-022005-0070 TAPPET 12 T=3.34
01 0MQ0-022005-0080 TAPPET 12 T=3.36
01 0MQO0-022005-0090 TAPPET 12 T=3.38
01 0MQO-022005-0100 TAPPET 12 T=3.40
01 0MQ0-022005-0110 TAPPET 12 T=3.42
01 0MQ0-022005-0120 TAPPET 12 T=3.44
01 0MQO-022005-0130 TAPPET 12 T=3.46
01 0MQ0-022005-0140 TAPPET 12 T=3.48
01 0MQO0-022005-0150 TAPPET 12 T=3.50
01 0MQO-022005-0000 TAPPET 12 T=3.20
01 0MQ0-022005-0010 TAPPET 12 T=3.22
01 0MQO0-022005-0020 TAPPET 12 T=3.24
01 0MQO-022005-0030 TAPPET 12 T=3.26
01 0MQ0-022005-0040 TAPPET 12 T=3.28
01 0MQO-022005-0050 TAPPET 12 T=3.30
01 0MQO-022005-0160 TAPPET 12 T=3.52
01 0MQ0-022005-0170 TAPPET 12 T=3.54
01 0MQ0-022005-0180 TAPPET 12 T=3.56
01 0MQO-022005-0190 TAPPET 12 T=3.58
01 0MQ0-022005-0200 TAPPET 12 T=3.60
01 0MQ0-022005-0210 TAPPET 12 T=3.62
01 0MQO-022005-0220 TAPPET 12 T=3.64
01 0MQ0-022005-0230 TAPPET 12 T=3.66
01 0MQ0-022005-0240 TAPPET 12 T=3.68
01 0MQO-022005-0250 TAPPET 12 T=3.70
01 0MQ0-022005-0260 TAPPET 12 T=3.72
01 0MQ0-022005-0270 TAPPET 12 T=3.74
01 0MQO-022005-0280 TAPPET 12 T=3.76
01 0MQO-022005-0290 TAPPET 12 T=3.78
01 0MQ0-022005-0300 TAPPET 12 T=3.80
01 0MQO-022005-0310 TAPPET 12 T=3.82
01 0MQ0-022005-0320 TAPPET 12 T=3.84
01 0MQ0-022005-0330 TAPPET 12 T=3.86
01 0MQO-022005-0340 TAPPET 12 T=3.88
01 0MQ0-022005-0350 TAPPET 12 T=3.90
01 0MQ0-022005-0360 TAPPET 12 T=3.92
01 0MQO-022005-0370 TAPPET 12 T=3.94
01 0MQO-022005-0380 TAPPET 12 T=3.96
01 0MQ0-022005-0390 TAPPET 12 T=3.98
02 0700-022004 LOCK CLIP, VALVE 24
03 0MQ0-022003 UPPER SEAT, VALVE SPRING 12
04 0SQV-022003-1000-10 VALVE SPRING 12
05 0SQV-022006-1000 LOWER SEAT, VALVE SPRING 12
06 0700-022400-1000 SEAL RING, VALVE STEM 12
07 0SQV-022005-1000 EXHAUST VALVE 6
08 0SQV-022004-1000 VALVE, INTAKE 6




SHLA4ICYLINDER BODY

E02-4 CYLINDER BODY

Item No. Parts Number Parts Name(EN) Qty Specification
01 30410-00800 ROLLER 2
02 0010-060012-0010 BOLT M6x30 1 M6x30
03 OHTV-023111-7000-0C200 CYLINDER BODY 1
04 OHTV-023001-7000 CYLINDER BODY GASKET 1




R4 f3 R4ICAMSHAFT ASSY |

E02-5 CAMSHAFT ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0SQV-024100-1000 CHAIN GUIDE BLOCK 1
02 0SQV-024003-1001 CHAIN GUIDE 1
03 0SQV-024200-1000 TIMING CHAIN 1
04 0SQV-024009-1000 PIN SHAFT 1
05 OHTV-024005-7000 TENSION PLATE 1
06 0SQV-024401-1000 HYDRAULIC TENSIONER SEAL RING 1
07 OHTV-024400-7000 TENSIONER ASSY 1
08 0010-023010-0010 BOLT 2 M6x20
09 0800-011007 CHAIN GUARD 1
10 30006-060012810 BOLT 1 M6x12
11 30004-060012150 BOLT 4
12 OHTV-024001-7000 TIMING SPROCKET 2
13 OHTV-024600-7000 EXHAUST CAMSHAFT ASSY 1
14 OHTV-024500-7000 INTAKE CAMSHAFT ASSY 1




R HHIA/MAGNETO ASSY

EO3 MAGNETO ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 OHTV-031000-7000 MAGNETO ROTOR ASSY 1
02 0010-030002-00001 BOLT 2
03 OHTV-030001-7000 STATER WIRE PRESS PLATE 1
04 0180-030001-00001 BOLT 3 M6x30
05 OHTV-032000-7000 MAGNETO STATOR ASSY 1




fi 4% (1) CRANKSHAFTSCONNECTING ROD(1) |

Vi

EO04-1 CRANKSHAFT & CONNECTING ROD (1)

Item No. Parts Number Parts Name(EN) Qty Specification

1 0HTV-0421A0 PISTON PIN ASSY 3

1 OHTV-0421B0 PISTON RING ASSY 3

2 0110-040006-0050 CIRCLIP, PISTON PIN 6

3 OHTV-040007-7000-Q0-00001 PISTON 3 MARK 1
3 OHTV-040007-7000-Q0-00002 PISTON 3 MARK 2
3 0HTV-040007-7001-Q0-00001 PISTON 3 MARK 1
3 OHTV-040007-7001-Q0-00002 PISTON 3 MARK 2
4 0SQV-040008-1000 PISTON PIN 3

5 OHTV-042000-7000-Q0-00001 CONNECTING ROD ASSY 3 MARK 1
5 OHTV-042000-7000-Q0-00002 CONNECTING ROD ASSY 3 MARK 2
5 0HTV-042000-7001-Q0-00001 CONNECTING ROD ASSY 3

5 OHTV-042000-7001-Q0-00002 CONNECTING ROD ASSY 3

6 OHTV-040009-7000-Q0-00001 CONNECTING ROD BEARING 6 RED
6 OHTV-040009-7000-Q0-00002 CONNECTING ROD BEARING 6 BLACK
6 0HTV-040009-7000-Q0-00003 CONNECTING ROD BEARING 6 BLUE




BSR4 (2) /CRANKSHAFTRCONNECTING ROD(2) |

EO04-2 CRANKSHAFT & CONNECTING ROD (2)

Item No. Parts Number Parts Name(EN) Qty Specification
1 OHTV-011001-7000-Q0-00001 MAIN BEARING 8 RED
1 OHTV-011001-7000-Q0-00002 MAIN BEARING 8 BLACK
1 OHTV-011001-7000-Q0-00003 MAIN BEARING 8 BLUE
2 0HTV-041000-7000-Q0-00001 CRANKSHAFT ASSY 1 MARK A
2 OHTV-041000-7000-Q0-00002 CRANKSHAFT ASSY 1 MARK B
3 0SQV-040001-1000 BOLT 1 M12x1.25x40
4 0180-040007 WOODRUFF KEY 1
5 0700-040002-00001 WASHER 1 12.5x33x5




BARACLUTCH SAAY

Vi

EO05 CLUTCH ASSY

Item No. Parts Number Parts Name(EN) Qty Specification

01 OHTV-050100-7000 CLUTCH CONTROL SHAFT ASSY 1

02 0700-013006-00001 CLUTCH CONTROL LEVER RETURN SPRING 1

03 0700-013007 WASHER 1 12.5x18.5x0.6
04 OHTV-050004-7000 LEVER 1

05 30400-01207 ROLLER BEARING 1

06 OHTV-051000-7000-20 CENTER SLEEVE ASSY 1

07 OHTV-051110-7000 PRIMARY DRIVEN GEAR ASSY 1

08 0HTV-051000-7000-Q0-00001 CLUTCH SUB ASSY 1 MARK A

08 O0HTV-051000-7000-Q0-00002 CLUTCH SUB ASSY 1 MARK B
09 OHTV-050002-7000 CLUTCH SHAFT SLEEVE 1

10 OHTV-050001-7000 WASHER 1 25.2x46x15.3
11 OHTV-050005-7000 OIL PUMP DRIVE GEAR 1

11 OHTV-050005-7000-10 OIL PUMP DRIVE GEAR 1

12 OHTV-051200-7000-21 BOLT M6x35 3

13 0DMB-051220 FRICTION DISC 2 2

14 OHTV-051209-7000 DRIVEN DISC 1 1

15 OHTV-051220-7000 FRICTION DISC 1 1

16 OHTV-051210-7000 DRIVEN DISC 2 5

17 OHTV-051230-7000 FRICTION DISC ASSY 3 4




BB A% (1) /TRANSHISSION SYSTRU(1) |

&

4l

E06-1 TRAINSMISION SYSTEM(1)

Item No. Parts Number Parts Name(EN) Qty Specification
1 OHTV-063000-7000 GEARSHIFT LEVER ASSY 1
2 0DMO0-063003-00001 WASHER 2
3 30801-01405 CIRCLIPS FOR SHAFT 1 14
4 0DMO0-063001-00001 GEARSHIFT RETURN SPRING 1
5 30102-060016810 SCREW 1 M6x16@COLOR ZINC TRIVALENT CHROMIUM
6 0700-064003-00001 GEARSHIFT SWING ARM SLEEVE 1
7 OHTV-065100-7000 GEARSHIFT SWING ARM SUB ASSY 1
8 0700-064001 WASHER 1 6.3x16.3x1.2
9 0DMO0-065001 GEARSHIFT SWING ARM SPRING 1
10 OHTV-060100-7000 FORK SHAFT ASSY 1
10 OHTV-060102-7001 FORK SHAFT 1 1
11 OHTV-060003-7000 SHIFT FORK(MIDDLE) 1
12 OHTV-060001-7000 LH GEARSHIFT FORK 1
13 O0HTV-060002-7000 RH GEARSHIFT FORK 1
14 O0HTV-060004-7000 FORK SHAFT 2 1
15 OHTV-060006-7000 FORK SHAFT RETAINER 1
16 0010-021019-0010 BOLT M6x12 2 M6x12
17 30305-060112 WASHER 1 @6@COLOR ZINC TRIVALENT CHROMIUM
18 30004-060016110 BOLT M6x16 1 M6x16
19 0SQV-064100-1002 GEARSHIFT DRUM CAM ASSY 1
20 30406-00303 NEEDLE BEARING 2
21 OHTV-064002-7000 SHIFT DRUM BUSHING 1
22 30400-02505 BEARING 1
23 O0HTV-064001-7000 SHIFT DRUM 1
24 0SQV-060400-1001 GEAR SENSOR ASSY 1
25 0010-021017-0010 BOLT M6x25 2 M6x25
26 0DMO0-063002-00001 GEARSHIFT POSITION SPRING PIN 1
27 0700-063007-00001 SPRING 1
28 0700-063008 BALL CONTACTOR 1




B2 A B2 (2) /TRANSHISSION SYSTEU() |

E06-2 TRAINSMISION SYSTEM(2)

Item No. Parts Number Parts Name(EN) Qty Specification

1 0700-061002-00002 NUT 1

2 0700-061003 CIRCLIP 20 1 20

3 0010-090005-0010 BOLT M6x16 3 M6x16
4 OHTV-060005-7000 BEARING SEAT RETAINER 1

5 0HTV-061010-7000 BEARING SEAT 1

6 0700-066002 BEARING 25x62x17 1 25x62x17
7 OHTV-061001-7000 MAIN SHAFT 1

8 0SQV-061008-1000 WASHER 2 25.2x31x1
9 0SQV-061011-1000 BUSHING 1 25x28x12
10 OHTV-061009-7000 MAIN SHAFT 5TH GEAR 1

11 0DM0-062017 CIRCLIPS FOR SHAFT 25 3

12 OHTV-061007-7000 MAIN SHAFT 3,4TH GEAR 1

13 0DM0-062016 SPLINE WASHER 25x31x1 2

14 0DM0-062015 SPLINE SLEEVE 25x10 1

15 OHTV-061005-7000 MAIN SHAFT 6TH GEAR 1

16 OHTV-061003-7000 MAIN SHAFT 2TH GEAR 1

17 0SQV-061002-1000 WASHER 3 20.2x31x1.5
18 30499-02004 NEEDLE BEARING 2 KMJ20x26x13.8x1S
19 0700-061016 CIRCLIPS FOR SHAFT20 2 20

20 OHTV-061000-7000 MAIN SHAFT ASSY 1

21 0SQV-060011-1000 BEARING SLEEVE 1

22 OHTV-062100-7000 COUNTERSHAFT 1ST GEAR ASSY 1

23 OHTV-062013-7000 COUNTERSHAFT 5TH GEAR 1

24 OHTV-062012-7000 COUNTERSHAFT 3RD GEAR 1

25 OHTV-062009-7000 COUNTERSHAFT 4TH GEAR 1

26 OHTV-062007-7000 COUNTERSHAFT 6TH GEAR 1

27 OHTV-062004-7000 COUNTERSHAFT 2ND GEAR 1

28 0SQV-062003-1000 62x28 1 62x28
29 0HTV-062002-7000 COUNTERSHAFT SLEEVE 1

30 0HTV-062001-7000 COUNTERSHAFT 1

31 0800-062205 0O-RING 1 25x2
32 0SQV-062005-1000 SHAFT SLEEVE 1 28x10.5
33 0SQV-062011-4000 SPLINE SLEEVE 1

34 O0HTV-062008-7000 SPLINE WASHER 2

35 1F30-061004 RETAINER 3 25.5
36 0SQV-062006-1000 WASHER 1 28.2x36x1
37 OHTV-062000-7000 COUNTERSHAFT ASSY 1

38 0700-062030 SPROCKET, OUTPUT 1

39 0700-062015 WASHER 1
40 0SQV-060014-1001 NUT 1 M20x1.5
41 0SQV-010001-1001 COUNTERSHAFT OIL SEAL 40x58x8 1
42 0SQV-060012-1000 O-RING 1 31x2.5
43 0SQV-060013-1000 WASHER 1 14x28x1




I Z%/LUBRICATION SYSTEM
o

Vi

EO7 LUBRICATION SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
1 0010-080013-0010 BOLT M6x22 4 M6x22
2 30801-01100 CIRCLIPS FOR SHAFT 11 1 11
3 0SQV-071003-1000 WASHER 2 11x20x1
4 0HTV-071001-7000 OIL PUMP GEAR 1
5 OHTV-071111-7001 COVER, OIL PUMP 1
6 OHTV-071004-7000 OIL PUMP INNER ROTOR 1
7 OHTV-071003-7000 OIL PUMP OUTER ROTOR 1
8 30406-00401 ROLLER NEEDLE P4x7.8 2 P4x7.8
9 30406-00402 ROLLER NEEDLE P4x21.8 1 P4x21.8
10 30406-00400 ROLLER PIN 1 P4x15.8
11 OHTV-071002-7000 OIL PUMP SHAFT 1
12 0SQV-070102-1001-10 PLUNGER 1
13 1F30-070103 SPRING 1
14 1F30-070104 WASHER 14 1
15 0HTV-072003-7000 O-RING 2 23.5%2.65
16 0HTV-072100-7001 OIL COOLER ASSY 1
17 0010-023008-00001 BOLT 4
18 0HTV-070200-7000-10 OIL FILTER ASSY 1
18 OHTV-070200-7000 OIL FILTER ASSY 1
19 0700-070101-00001 GASKET, OIL SUCTION PAN 1
20 0HTV-073100-7000 FILTER ASSY 1
21 OHTV-072001-7000 OIL COOLER WATER INLET PIPE 1
22 OHTV-072002-7001 OIL COOLER WATER OUTLET PIPE 1
23 0SQV-028002-1000-M1 CLAMP 4 Dia 22.5
24 0HTV-074010-7000 FUEL INJECTOR PIPE ASSY 1
24 0HTV-074010-7001 FUEL INJECTOR PIPE ASSY 1
25 OHTV-072004-7001 CLIP 1




AR B RIWATER PUMP

Vi

EO8 WATER PUMP

Item No. Parts Number Parts Name(EN) Oty Specification
1 OHTB-065202 BOLT 5 M6x42
2 0HTV-081000-7000-34 BOLT M6x18 1
3 OHTV-081000-7001-0C200 WATER PUMP SUB ASSY 1
4 OHTV-081000-7000-22 WATER PUMP COVER SEAL RING 1
5 OHTV-081000-7000-27 ROLLER NEEDLE 2
6 OHTV-081000-7000-32 ROLLER NEEDLE P4x21.8 1
7 0HTV-081000-7000-35 WASHER 1
8 OHTV-081000-7000-28 O-RING 44.5x2.65 1
9 OHTV-081000-7000-36 BOLT M6x10 1

10 OHTV-081000-7000-33 CIRCLIP FOR SHAFT A 1
11 OHTV-081008-7000 WATER PUMP GEAR 1




51 Z4/STARTING SYSTEM
5]
EO9 STARTING SYSTEM
Item No. Parts Number Parts Name(EN) Oty Specification
1 0010-021017-0010 BOLT M6x25 2 M6x25
2 OHTV-093000-7000 STARTER MOTOR ASSY 1
3 0SQV-091000-1001 OVERRIDING CLUTCH ASSY 1
4 30102-060012810 SCREW 6 M6x12
5 0700-090003 SHAFT, MIDDLE GEAR 1
6 0HTV-090001-7000 DUAL GEAR 1
7 0HTV-092000-7000 STARTER BIG GEAR ASSY 1




Fi .= B/BALANCER SHAFT

E16 BALANCER SHAFT

Item No. Parts Number Parts Name(EN) Qty Specification
1 OHTV-160000-7000-Q0-00001 BALANCE SHAFT ASSY 1 MARK A
1 OHTV-160000-7000-Q0-00002 BALANCE SHAFT ASSY 1 MARK B
2 0SQV-011002-1000-Q0-00001 PLAIN BEARING, BALANCER SHAFT 4 RED
2 0SQV-011002-1000-Q0-00002 PLAIN BEARING, BALANCE SHAFT 4 BLACK
2 0SQV-011002-1000-Q0-00003 PLAIN BEARING, BALANCER SHAFT 4 BLUE




#AT1ABHETHROTILE & INJECTOR |

E17 THROTTLE & INJECTOR

Item No. Parts Number Parts Name(EN) Qty Specification

01 0010-021019-0010 BOLT M6x12 2 M6x12

02 OHTV-171000-7000 FUEL PIPE ASSY 1

03 OHTV-173000-7000 THROTTLE BODY ASSY 1

04 OHTV-173100-7001 INTAKE COMPENSATION PIPE ASSY 1

05 0SQV-022410-1000 CLAMP 3 62

06 0010-023008-00001 BOLT 4

07 OHTV-201000-7000 THROTTLE BODY CONNECTING PIPE ASSY 1

08 0SQV-022009-1000 0-RING 3 46.2x2




S % EH/CYLINDER HEAD SYSTEM KIT

E21 CYLINDER HEAD SYSTEM KIT

Item No. Parts Number Parts Name(EN) Qty Specification
1 SH-OHTV-0220A0-7000 CYLINDER HEAD KIT 1




